
 

Proposal 
Lexington-Fayette 
Urban County 
Government 
 
June 13, 2022 
 

 

 
 
Investigation-
Design 
Services for 
Disinfection 
Process 
Replacement 
Project 
 
RFP #30-2022 

 
 
 

Professional 
 
 
 

Engineering 
 
 
 

Services 
 
 
 
 
 
 
 
 
 
 
 



Page 31 of 41 

Firm Submitting Proposal:          
 
 
Complete Address:           
    Street   City   Zip 
 
 
Contact Name:        Title:        
 
 
Telephone Number:       Fax Number:       
 
 
Email address:             
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 











































































A. COVER

LE
TT

ER



 

 

 
June 13, 2022 
 
 
 
Mr. Brian Marcum, Senior Buyer 
[...]
• The American Council of Engineering 
Companies of Wisconsin “Best in State” 
Award for the Logan Todd Regional 
Water Treatment Plant in the 2004 
Engineering Excellence Award 
Competition. 

 
PRESENTATIONS/PUBLICATIONS 
• No Space, No Problem – Membrane 

Bioreactors and Silo Digester Expand 
Capacity, presented at Ohio One Water 
Joint Conference, 2018, Columbus, Ohio 

• Options for Meeting Stricter, New 
Ammonia Limits – Presented at Illinois 
Association of Wastewater Agencies 
Technical meeting, 2015, Utica, Illinois 

• An Aging Treatment Plant and New 
Neighbors and Challenges – Presented at 
the South East Ohio Water Environment 
Federation meeting, 2015, Athens, Ohio 

• Evaluating Equipment with the End in 
Mind – How Do We Get the Equipment 
We Want for an Affordable Price? – 
Presented at WATERCON Total Water 
Conference 2014, Springfield, Illinois 

 
PROFESSIONAL AFFILIATIONS 
(PARTIAL LIST) 

 

• Water Environment Federation/Central 
States Water Environment Association 
 

• American Academy of Environmental 
Engineers 

AREAS OF EXPERTISE   
• Water and Wastewater Treatment 

Unit Processes 
• Membrane Systems and Odor 

Control 
• Project and Construction 

Management 
• Biosolids Digestion, Thickening and 

Handling System 
• Conveyance System Evaluations  

YEARS OF 
EXPERIENCE 
29 
 
YEARS WITH FIRM 
29 
 

EDUCATION 
M.S. Civil/Environmental 
Engineering – University of 
Iowa, Iowa City, 1993 
 
B.S. Civil/Environmental 
Engineering – University of 
Iowa, Iowa City, 1991 
 

REGISTRATION 
Professional Engineer in 
Iowa, Wisconsin, Illinois, 
West Virginia, and Ohio 
 



Mark A. Sneve, P.E., BCEE 
Senior Associate 

 
 

 

 

 
 
 
PROFESSIONAL EXPERIENCE 
Wastewater Treatment experience includes 
serving as Project Engineer, Assistant Project 
Manager, or Project Manager for efforts in 
facilities planning of major additions and 
upgrades for municipal wastewater treatment 
plants (WWTP), process design for wastewater 
treatment facilities, additions to WWTPs with 
high industrial flows, coordinator of construction 
efforts.  Mark has provided planning or design 
for over a dozen treatment plants with UV 
upgrades. 
• Project Manager for Owensboro (RWRA) 

Max Rhoads (15 MGD ADF) and David 
Hawes (4.6 MGD ADF) WWTPs – 
Projects at each plant include new UV 
systems for effluent disinfection; and 
electrical improvements, new flow 
measurement and influent screening at the 
David Hawes WWTP. 

• Principal-in-Charge for Shepherdsville 
WWTP Improvements – The project 
included many upgrades to the existing 5 
MGD facility and included the replacement 
of the existing, antiquated 18 MGD UV 
system with a new state of the art UV 
installation. 

• Principal-in-Charge for Louisville MSD 
Hite Creek WQTC Expansion Project – 
This project includes improvements to 
expand the average daily treatment capacity 
from 6.0 MGD to 9.0 MGD. These 
improvements include replacement of two  
mechanical bar screens, constructing two 
new additional aeration tanks and 
construction of structures to introduce 
biological nutrient removal to the treatment 
train, new high-speed turbo blowers, new 
disc tertiary filtration system, expansion and 
upgrade for existing UV system, and a new 
dewatering building with a new centrifuge.  
Coordinated work of Magna Engineers and 
four other subconsultants.  

• Assistant Project Manager for New 
WWTP, Columbus, Indiana – The project 

included planning, design and construction 
of a new 14 MGD (ADF), 40 MGD (PHF) 
WWTP for a CSO community.  Mark 
coordinated all subconsultants and led the 
quality control process. Project included 
new 39 MGD UV system.  

• Project Manager and Lead Project 
Engineer for the following projects for 
Lexington Fayette Urban County 
Government  
o 201 Facilities Plan for the county.  
o Town Branch WWTP (30 MGD 

ADF) – Phosphorus removal study; 
chlorination equipment replacement; 
aeration and blower improvements; 
odor control improvements; Primary 
Digester upgrade, Scum and hauled 
waste, RAS pump replacement, and 
other on-call needs. 

o West Hickman Creek WWTP (33 
MGD ADF) – Screening 
improvements; gravity thickener 
improvements; scum control 
improvements; odor control 
improvements; blower and aeration 
improvements; RAS and WAS pump 
replacement, phosphorus removal 
process troubleshooting; and other on-
call needs. 

 
PUBLICATIONS/PRESENTATION 
(Partial Listing) 

• RWRA - UV Enhancements to Both 
Owensboro WWTPs, presented at KSPE and 
CKWWOA Conferences, 2018 

• Distillery Pretreatment Strategies, presented 
at Ohio WEA pretreatment conference, 
February 2018 

• West Hickman Creek WWTP Blower 
 Upgrade Reduces Power Consumption, with 

Tiffany Rank, Jim Worten, and Mike Davis, 
presented at the KY-TN Water Professional 
Conference, July 2013 
  

AREAS OF EXPERTISE   
• Wastewater Treatment Plant 

Planning and Design 
• Wastewater Collection • Pumping Stations and Force Mains 

Design 
• CSO Long-Term Control Planning • Regulatory Coordination • Solids Handling Processes 

YEARS OF 
EXPERIENCE 
33 
 
YEARS WITH FIRM 
33 
 
 
EDUCATION 
M.S. Civil/Environmental 
Engineering –  
University of Iowa, 1989 
 
B.S. Civil/Environmental 
Engineering –  
University of Iowa, 1987 
 
 
REGISTRATION 
Professional Engineer  
in Alabama, Indiana, 
Kentucky, Mississippi, Ohio, 
and Wisconsin 
 
Board Certified 
Environmental Engineer, 
American Academy of 
Environmental Engineers 
and Scientists 
 
 



Marisa E. Grubb, E.I.T. 
 
 

 

 
 

 

 
 
 
PROFESSIONAL EXPERIENCE 
As Project Engineer, Marisa has assisted with a 
wide variety of projects that involve concept 
design, engineering design, field work, and cost 
estimating. Following are descriptions of that 
experience.  
 
Hite Creek WQTC O&M Manual and SOP 
Manual Development, Louisville, KY– 
Developed Operation and Maintenance Manuals 
as well as Standard Operating Procedure 
Manuals to serve as a guide for personnel in the 
operation and maintenance of the various 
processes and items of equipment which 
comprise Hite Creek WQTC. Produced manuals 
discussing processes including influent pumping, 
preliminary treatment, biological nutrient 
removal, clarification, return sludge pumping, 
UV disinfection, sludge holding tanks, chemical 
phosphorus removal, and biosolids dewatering. 
 
Town Branch WWTP RAS/WAS Pump 
Station Improvements, Lexington, KY – 
Participated in concept design of the pump 
station improvements by determining feasibility 
of various valve arrangements for the RAS 
system piping. Performed pump hydraulic 
calculations and drafted pump curves for existing 
and potential pumps for the RAS system. 
Additionally, determined each pump’s estimated 
annual utility costs to aid in deciding the most 
cost-effective product.  
 
Cedar Creek WQTC Sludge Dewatering 
Evaluation, Louisville, KY – Performed RAS 
pump hydraulics calculations to generate pump 
curve for the existing RAS pumps at Cedar 
Creek WQTC. The calculations and pump curves 
aided in evaluating and determining the 
efficiency of the existing RAS pumps. 
 
 
 
 

 
Town Branch WWTP Aeration 
Improvements, Lexington, KY – Observed 
construction efforts and progress on aeration 
system improvements. Documented 
construction progress to compare to and 
confirm accuracy of contractor’s pay requests. 
 
Kentucky State Parks Wastewater System 
Improvements, Western KY – Surveyed and 
flagged sanitary sewer system manholes in 
preparation for sewer line video inspection for 
Lake Barkley and Kentucky Dam Village State 
Resort Parks. The project includes identifying 
and evaluating inflow and infiltration as well as 
rehabilitating the existing system and designing 
new force mains and pump stations.  
 
RELEVANT INTERNSHIP EXPERIENCE 
Biological sludge nutrient removal 
experience: 
• Conducted research to evaluate and 

compare aerobic granular sludge 
performance and robustness to that of 
conventional activated sludge.  
 

Tertiary treatment system design 
experience:  
• Design and sized tertiary filtration 

systems for individual customer projects 
based on design flows, organic loadings, 
and effluent limitations.  

 
Biofouling of water treatment filters 
experience includes: 
• Modifying carbon cloth microfilters to 

compact biological fouling via laser 
ablation and silver nanoparticle adhesion. 

 
Publications 
• “Laser Functionalization of Carbon 

Membranes for Effective Immobilization 
of Antimicrobial Silver Nanoparticles”, 
Journal of Environmental Chemical 
Engineering, 2020 

AREAS OF EXPERTISE   
• Wastewater Treatment • Biological Nutrient Removal • Wastewater Filtration 
• RAS/WAS Systems • AutoCad Drafting • Sanitary Sewer 

YEARS OF 
EXPERIENCE 
1 
 
YEARS WITH FIRM 
1 
 

EDUCATION 
B.SE Chemical Engineering –
Purdue University, West 
Lafayette, Indiana, 2021 
 

REGISTRATION 
Engineer-In-Training 

 



Elizabeth A. Dienst, P.E. 
 
 

 

 
 

 
 
PROFESSIONAL EXPERIENCE 
Elizabeth has a variety of project management 
experience covering municipal, water, 
wastewater, and structural design and 
construction administration projects. Her project 
management experience has ranged from small, 
short-term projects up to multiyear construction 
administration projects with construction budgets 
up to $26 million. She has excelled in managing 
both large and small design teams on site-civil, 
facilities, and water/wastewater design projects. 
She is also an effective manager for construction 
administration roles involving projects of all 
types and disciplines. She routinely takes 
projects from the concept study phase through 
design, construction completion and startup. 
 
Municipal Wastewater experience includes 
study, design and construction project 
management and resident observation experience 
for wastewater treatment facilities and sanitary 
sewer collection, conveyance, and pump stations 
in Kentucky. Also, structural design of 
wastewater treatment facilities utilizing cast-in-
place concrete, precast concrete, reinforced 
masonry, and structural steel for both new 
facilities and modifications to existing facilities.  
 
Chillicothe WWTP, Chillicothe, OH -  
Strand designed a full upgrade to the Chillicothe 
WWTP.  Liz was the lead structural engineer on 
the project which included renovating an existing 
chlorine contact clearwell into a UV disinfection 
structure with pumping station.  The project also 
included upgrades to and an addition on the 
Headworks Building; Clarifier upgrades; 
Biosolids Dewatering Building; Aeration Tanks 
and more. 
 
Town Branch WWTP Scum Facilities 
Improvement Project, Lexington, KY -  
Liz is currently managing the Scum Facility 
Improvement project at Town Branch WWTP.  
The project includes a new Hauled Waste 
Receiving structure and equipment as well as 

replacement of the Scum Chain and Rake 
system and a pump station. Liz is managing the 
project through construction. 
 
Town Branch WWTP Screw Pump 
Replacement Project, Lexington, KY - Liz 
was both the structural engineer and Project 
Manager on the screw pump replacement 
project at the Town Branch WWTP. Structural 
upgrades were required to the structure in order 
to replace the screw pumps with submersible 
pumps.  Liz managed the project through 
design and construction. 
 
Greenup County Environmental 
Commission WWTP , Greenup County, 
Kentucky – Greenup Co. Environmental 
Commission hired Strand to design an upgrade 
to their existing WWTP. Liz was the structural 
engineer and project manager. This upgrade 
included a new final clarifier, a new RAS Pump 
Station, a new splitter box built onto the existing 
oxidation ditch, as well as modifications to 
effluent channels, all of which were reinforced 
concrete structures.  
 
Western Racine Wastewater Treatment Plant 
– A new treatment plant was designed in 
Western Racine County, WI. Duties on this 
project include design of an Oxidation Ditch, 
Clarifier, Preliminary Treatment Building, 
Splitter Box Structure, UV Structure, Grit 
Chamber. All of the designed structures were 
cast in place, reinforced concrete, masonry, and 
precast.  
 
CONTINUING EDUCATION AND 
SEMINARS  
• Leadership PE Graduate, Class of 2008 – 

2009 
 
PROFESSIONAL AFFILIATIONS  
• Kentucky Society of Professional Engineers  
• National Society of Professional Engineers 

AREAS OF EXPERTISE   
• Project Management • Wastewater Collection and 

Conveyance Systems 
• Water Supply Systems 

• Construction Administration • Structural Engineering • Grant/Funding Administration 

YEARS OF 
EXPERIENCE 
20 
 
YEARS WITH FIRM 
20 
 
 
EDUCATION 
B.C.E. Civil Engineering – 
University of Dayton, Ohio, 
2002 
 
 
REGISTRATION 
Professional Engineer in 
Kentucky 
 



Nathaniel L. Brandt, P.E. 
 
 

 

 
 

 

 
PROFESSIONAL EXPERIENCE 
Nathaniel has 18 years of experience in the 
design of plumbing, fire protection, and plant 
utilities systems, including industrial piping, 
refrigeration systems, boiler systems, chiller 
systems, process heating and cooling systems, 
commercial and industrial ventilation, and other 
mechanical systems. 
 
Plumbing Systems – Design of plumbing 
systems for educational, municipal, commercial, 
industrial, food processing, water treatment, and 
wastewater treatment facilities. 
 
Fire Protection Systems – Design of fire 
protection systems for wastewater treatment, 
water treatment, industrial, food processing, 
and commercial facilities. Systems include wet, 
dry, fire pumps, clean agent fire suppression, and 
foam suppression. 
 
Ammonia Refrigeration – Design of industrial 
refrigeration systems for food processing plants. 
 
Boiler and Steam Systems – Design of boiler 
replacements and additions, and steam 
distribution systems, including steam, feed water 
and condensate systems, natural gas piping, and 
boiler controls. 
 
Process Heating and Cooling Systems – 
Design of high-temperature glycol, high-
temperature water, chilled water, and chilled 
glycol systems for industrial facilities. 
 
Commercial and Industrial Ventilation and 
Air-Conditioning – Design of make-up air 
systems, plant clean-up air systems, process air 
cooling systems, and engine room and boiler 
room ventilation systems for industrial facilities. 
Design of HVAC systems and controls for 
commercial, municipal, and educational 
facilities. 
 
Solar Domestic Water Heating experience 
includes – Design of solar domestic hot water 

systems for commercial and governmental 
facilities. 
 
Select Projects include private and public 
facility design, fire station design, water and 
wastewater treatment facility design, and green 
building design. Projects also include 
International Food Processor boiler 
replacements, chiller replacements, production 
line installations, facility expansions, utility 
mapping, capacity calculations, energy 
recovery, and ventilation upgrades and 
replacements. 
• Water Treatment Plant and Facility 

Improvements – Fond du Lac, Wisconsin 
• Water Treatment Plant Expansion Special 

Hazard Fire Protection – Morgantown, 
West Virginia 

• WWTP and Sewer Project – Magnolia, 
Texas 

• DuPont, Combustible Liquid Storage 
Fire Protection – Madison, Wisconsin 

• Winnetka Water & Electric, Transformer 
Yard and Generation Plant Fire  
Assessment – Winnetka, Illinois 

• Winnetka Water & Electric, Combustible 
Liquid Fire Protection – Winnetka, Illinois 

• Grand Chute, Administrative Fire Station  
– Grand Chute, Wisconsin 

• Addison Public Library, Fire Protection  
– Addison, Illinois 

• Confidential Food Processor Projects – 
Wisconsin, Iowa, Texas, Michigan, South 
Carolina, Kentucky, Missouri, Ohio, 
Pennsylvania, Illinois, California,  
Arkansas, Virginia, Indiana 

 
PROFESSIONAL AFFILIATIONS 
• International Institute of Ammonia 

Refrigeration (IIAR) 

AREAS OF EXPERTISE   
• Design Engineering for Plumbing 

and Fire Protection 
• Design Engineering for Industrial 

Piping and all Plant Utilities 
• Design Engineering for Industrial 